




































Parts Diagram
RAM 300

125

10

3

6

70

74

71

72

2

69

55

57

63

4

28

26

85

77

79

84

83

81

82

23

75

73

54

5

16

30

29

8

36

37

9

53

35

24

11

12

13

31

34

41

39

32

33

15

15

42

40

14

27

7

76

78

78

84

52



Bill of materials
Item Part # PART DESCRIPTION RAM 300

1 800-00-04 Chassis [R300] 1
2 800-02-04 Gear Reducer - Size 50, Ratio 80:1 [R300] 1

3 800-04-10 Motor, Standard - 120VAC 1/2 HP [R5000,R300,R302,R3000s,R2000s] 1

4 800-08-00 Pulley, Cast Iron - 5/8" x 10" (MA100) [R300] 1

5 800-08-45 Pulley, Cast Iron - 5/8" x 2" - AK20 [R300,R3000s,R3030s] 1

6 800-10-06 Belt - 4L-380 [R300] 1

7 800-12-00 Shaft - 1" x 13" [R300] 1

8 800-14-15 Cover, Polyethylene Cap Arm [R300] 1

9 800-20-05 Limit Switch [R300] 2

10 800-20-21 Switch, Foot Pedal [R300] 1

11 800-22-03 Spring - 1/4" x 1" [R300] 1

12 800-24-10 Foot Pedal Release [R300] 1

13 800-28-20 Square Pivot, 1 1/2" - 1" [R300] 1

14 800-28-40 Pivot Arm Release [R300] 1

15 800-44-01 Bearing, Flange - F205 [R300] 2

16 800-48-05 Cam, Limit Switch - 1" [R300] 2

17 800-50-11 Wire Harness - Motor [R300] 1

18 800-50-41 Wire Harness - Outlet [R300] 1

19 800-50-90 Wire Harness - Foot Pedal [R300] 1

20 800-51-03 Wire Harness - Limit Switches [R300] 1

21 800-51-22 Wire Harness - Radio terminal [R300] 1

22 800-51-23 Wire Harness - XFMR to PCB [R300] 1

23 800-52-11 Chain, Drive - #40 - 28 1/2" [R300] 1

24 800-54-50 Bracket, Limit Switch [R300] 1

25 800-55-05 Bracket, Foot Pedal Guide [R300] 1

26 800-55-10 Bracket, Foot Pedal Switch/Lockdown [R300] 1

27 800-60-00 Transformer, 120/240V to 18VAC - 40VA UL 1

28 800-60-10 Switch, Rocker 1

29 800-62-00 Control Board - Intelligate 1

30 800-64-00 Edge Connector - 20 Pin 1

31 800-64-50 Radio Receiver Terminal 1

32 800-66-02 Lexan Control Board Cover [R300] 1

33 800-66-50 Lexan Limit Assembly Cover [R300] 1

34 800-68-04 Instruction Manual [R300] 1

35 800-70-20 Horn Alarm Buzzer 1

36 800-70-35 Knob - 5/16" - 18 x 1 1/2" 1

37 800-70-36 Knob - 5/16" - 18 x 1/2" 1

38 800-70-87 Snap Ring - 1" [R300] 1

39 800-70-98 Warning Sign For Gates - Slide/Swing 2



Bill of materials
Item Part # PART DESCRIPTION RAM 300

40 800-75-00 Arm Assembly 1
41 800-28-00 Arm, Metal Tubing - 1" x 2" x 32" - 12 awg 1

42 800-28-01 Arm, Metal Tubing - 1" x 2" x 42" - 12 awg 1

43 800-28-30 Plastic End Cap - 1" x 2" 2

44 800-36-24 Bolt, Hex Head - 3/8" - 16 x 1 1/2" 4

45 800-36-32 Bolt, Hex Head - 1/2" - 13 x 1 1/2" 1

46 800-36-36 Bolt, Hex Head - 1/2" - 13 x 3" 4

47 800-36-38 Bolt, Hex Head - 1/2" - 13 x 4" 1

48 800-38-76 Nut, Hex Head Nylock - 1/2" 6

49 800-38-74 Nut, Hex Head Nylock - 3/8" 4

50 800-40-29 Washer, Flat - ID 1/2" : OD 1 1/2" 3

51 800-40-27 Washer, Flat - ID 1/2" : OD 1" - F436 4

52 800-54-10 Bracket, Channel - 1 3/4" x 10" 1

53 800-54-30 Bracket, External Gate - 1 1/2" x 12" 1

54 800-54-37 Bracket, Internal Gate` 1

55 800-75-05 Access Door Assembly 1

56 800-16-00 Access Door, Stainless Steel [R300] 1

57 800-18-00 Key, Access Door - #313 2

58 800-18-01 Lock Assembly - 313 Key 1

59 800-32-40 Screw, Machine - #6 - 32 x 3/8" (flat) 2

60 800-38-90 Nut, Hex Head K-Lock - #6 6

61 800-54-03 Bracket, Access Door Z-Type [R300] 2

62 800-70-46 Logo, Plastic 1

69 800-75-22 Foot Pedal Release Assembly 1

70 800-22-01 Spring - 1 1/4" x 3/4" (3 turns) [R300] 1

71 800-06-11 Sprocket, Clutch Release - 41B21H [R300] 1

72 800-24-02 4-Pin Disc [R300] 1

73 800-40-55 Washer, Flat - ID 1 1/16" : OD 2" 2

74 800-58-22 Arbor, Foot Pedal Release [R300] 1

75 800-70-86 Snap Ring, External - 1 1/2" [R300] 1

63 800-75-11 Cover Assembly 1

64 800-32-40 Screw, Machine - #6 - 32 x 3/8" (flat) 2

65 800-38-90 Nut, Hex Head K-Lock - #6 14

66 800-70-46 Logo, Plastic 1

67 800-14-04 Cover, Polyethylene [R300] 1

68 800-16-51 Frame, Access Door [R300] 1



Item Part # PART DESCRIPTION RAM 300
76 800-75-41 Torque Limited Assembly 1

77 800-06-04 Sprocket - 40A40 [R300] 1

78 800-26-01 Friction Disc, Torque Limited - 3 1/2" [R300] 2

79 800-26-10 Tension Washer, Torque Limited - 3" [R300] 1

80 800-34-22 Set Screw - 1/4" - 20 x 3/8" 2

81 800-36-20 Bolt, Hex Head - 3/8" - 16 x 1" 3

82 800-46-30 Bushing, UHMW Sprocket - ID 1 3/4" : OD 2" [R300] 1

83 800-58-02 Arbor Nut, Torque Limited [R300] 1

84 800-58-11 Arbor Washer, Torque Limited - 3 1/2" [R300] 2

85 800-58-31 Arbor, Torque Limited - 1" [R300] 1

Bill of materials










